
 Environmental 
Application for PDES Permit to Discharge Wastewater 

  
PDES GENERAL INFORMATION 

SECTION 1. 

SECTION 2. NAME, MAILING ADDRESS, AND LOCATION (40 CFR 122.21(f)(2)) 
Name 

 Mailing Address 

 Status 

— —

Facility Name 

 Identification Number 

Facility Contact 

Facility Location 

Marmen-Welcon Tower 
Manufacturing Facility

Form Approved: 9/25/2020

NY03129244-0199-00059/00005

New Sanitary Package Treatment plant proposed to discharge effluent into the 

Albany Port District Commission

106 Smith Blvd

12202NYAlbany 

Port Commission

Marmen-Welcon Manufacturing Plant

New Facility

(518) 463-8763CEORichard Hendrick

Rhendrick@portofalbany.us

309 River Road

Albany 001
[...]
PROJECT NO.
21-0161

DATE
08/02/2021

DESIGNED BY
AOB

SHEET NO.

03 OF 05

DELTA TREATMENT SYSTEMS, LLC

COPYRIGHT (C) 2021 DELTA TREATMENT SYSTEMS, LLC (DTS). INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND IS THE PROPERTY
OF DTS. NO PART OF THIS DRAWING SHALL BE REPRODUCED, DISTRIBUTED, DISCLOSED, OR USED BY ANY PERSON OR ORGANIZATION, IN
WHOLE OR IN PART, WITHOUT THE PRIOR WRITTEN PERMISSION OF DTS. THIS INFORMATION IS BASED ON SPECIFIC INPUT PARAMETERS

AND IS FOR BUDGETARY OR PRELIMINARY USE ONLY. USE AND INTERPRETATION OF THIS INFORMATION AND DETERMINING
THE APPLICABILITY TO A SPECIFIC PROJECT IS AT THE SOLE DISCRETION OF THE USER AND/OR THE ENGINEER OF RECORD

A 04/07/2022 KJS REVISED FLOW PER EOR

REV'D PER DEC COMMENTSKJS01/25/2023B

SOLIDS HOLDING AERATION SECONDARY
CLARIFIER

PRIMARY 
CLARIFIER

COARSE BUBBLE DIFFUSER
DROP w/ 4 DP-75 DIFFUSERS
PER DROP

ELEVATION VIEW
SECTION A-A

SIMPLEX SOLIDS
HOLDING MIXING
BLOWER

 8'-0"  19'-0"  5'-0" 

 7'-0" 

 5'-6" 

 4'-0" 

 1'-0" MAX, TYP. 

 8'-10 1
4 " 

 5'-0" 

C

C

2" SKIMMER
PIPE TO SOLIDS
HOLDING

4" OUTLET TO
UV DISINFECTION

DUPLX MAIN AIR
BLOWER SYSTEM
w/ CONTROL PANEL

3" RAS/WAS PIPE
TO SOLIDS HOLDING

FULL COVERAGE GRATING
OVER ALL TANK EXCEPT PRIMARY
CLARIFIER. REMOVABLE
GRATING OVER ALL EQUIPMENT

2" PRESURE INLET
FROM INFLUENT LIFT
STATION

MANUAL CLEAN
BAR SCREEN

4" DECANT OUTLET
TO LIFT STATION

PLAN VIEW
POLYLOK EFFLUENT

FILTERS

DECK PLATING OVER

PRIMARY CLARIFER w/

ACCESS HATCHES OVER

ALL EQUIPMENT

AA

LADDER

 2'-8 3
8 " 

 2'-6" 

 11'-2" 

 10'-0" 

SECTION C-C

SCUM BAFFLE

ADJUSTABLE
V-NOTCH WEIR
AND WEIR TROUGH



treatment systems
An Infiltrator Water Technologies Company

1'-6"
MIN.

 2'-6" 

 3'-6" 

4'-0"
MAX.

GENERAL ARRANGEMENT NOTES
THESE DRAWINGS DEPICT PRELIMINARY LAYOUT(S) OF A 1.
WASTEWATER TREATMENT SYSTEM CAPABLE OF TREATING 
THE DESIGN  AVERAGE INFLUENT FLOW AND LOAD TO THE 
EFFLUENT WATER QUALITY DENOTED IN THE WASTELOAD 
SUMMARY.
THE EQUIPMENT ARRANGEMENT/LAYOUT IS SCHEMATIC IN 2.
NATURE AND SOME OBJECTS MAY NOT BE DRAWN TO SCALE.  
REFER TO THE ENGINEER-OF-RECORD PROJECT DOCUMENTS 
FOR FINAL SITE AND/OR EQUIPMENT ARRANGEMENT.
VARIOUS PARTS SHALL BE SHIPPED UNASSEMBLED AND 3.
SECURELY PACKAGED, TO BE INSTALLED BY CONTRACTOR.  
REFER TO MANUFACTURER'S INSTALLATION INSTRUCTIONS 
FOR ADDITIONAL DETAIL.
CONTRACTOR TO PROVIDE AND INSTALL ALL FIELD PIPING AND 4.
SECURE ALL EQUIPMENT CONNECTIONS AS SHOWN IN THE 
ENGINEER OF RECORD'S PROJECT DOCUMENTS.
REACTORS AND INTERNAL DEVICES SHALL BE INSTALLED 5.
PLUMB AND LEVEL.
SEE THE PROJECT SPECIFIC QUOTE FOR MORE INFORMATION 6.
REGARDING SCOPE OF SUPPLY AND CORRESPONDING TERMS 
AND CONDITIONS.

LIFT STATION

PORT OF ALBANY EXPANSION WWTF
BETHLEHEM, NY

DATE INITIALS DESCRIPTIONNO.
HORIZ. SCALE

1:40

VERT. SCALE
1:40

DRAWN BY
KJS

DRAWING NO.

C1.1

PROJECT NO.
21-0161

DATE
01/25/2023

DESIGNED BY
AOB

SHEET NO.

04 OF 05

DELTA TREATMENT SYSTEMS, LLC

COPYRIGHT (C) 2021 DELTA TREATMENT SYSTEMS, LLC (DTS). INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND IS THE PROPERTY
OF DTS. NO PART OF THIS DRAWING SHALL BE REPRODUCED, DISTRIBUTED, DISCLOSED, OR USED BY ANY PERSON OR ORGANIZATION, IN
WHOLE OR IN PART, WITHOUT THE PRIOR WRITTEN PERMISSION OF DTS. THIS INFORMATION IS BASED ON SPECIFIC INPUT PARAMETERS

AND IS FOR BUDGETARY OR PRELIMINARY USE ONLY. USE AND INTERPRETATION OF THIS INFORMATION AND DETERMINING
THE APPLICABILITY TO A SPECIFIC PROJECT IS AT THE SOLE DISCRETION OF THE USER AND/OR THE ENGINEER OF RECORD

ELEVATION VIEW
SECTION A-A

DELTA FRP LIFT

STATION BASIN

 17'-6" 

 4'-10 1
4 " 

 3'-0" 

 1'- 5
8 " 

PLAN VIEW

DUPLEX LIFT STATION

PUMPS TO PRIMARY

CLARIFIER  4'-0" 

 4'-6" 

AA

INLET END VIEW

8" GRAVITY INLET

FROM INFLUENT

COLLECTION SYSTEM

4" DECANT INLET

FROM SOLIDS HOLDING

OUTLET END VIEW

2" PRESSURE OUTLET

TO PRIMARY CLARIFIER



treatment systems
An Infiltrator Water Technologies Company

GENERAL ARRANGEMENT NOTES
THESE DRAWINGS DEPICT PRELIMINARY LAYOUT(S) OF A 1.
WASTEWATER TREATMENT SYSTEM CAPABLE OF TREATING 
THE DESIGN  AVERAGE INFLUENT FLOW AND LOAD TO THE 
EFFLUENT WATER QUALITY DENOTED IN THE WASTELOAD 
SUMMARY.
THE EQUIPMENT ARRANGEMENT/LAYOUT IS SCHEMATIC IN 2.
NATURE AND SOME OBJECTS MAY NOT BE DRAWN TO SCALE.  
REFER TO THE ENGINEER-OF-RECORD PROJECT DOCUMENTS 
FOR FINAL SITE AND/OR EQUIPMENT ARRANGEMENT.
VARIOUS PARTS SHALL BE SHIPPED UNASSEMBLED AND 3.
SECURELY PACKAGED, TO BE INSTALLED BY CONTRACTOR.  
REFER TO MANUFACTURER'S INSTALLATION INSTRUCTIONS 
FOR ADDITIONAL DETAIL.
CONTRACTOR TO PROVIDE AND INSTALL ALL FIELD PIPING AND 4.
SECURE ALL EQUIPMENT CONNECTIONS AS SHOWN IN THE 
ENGINEER OF RECORD'S PROJECT DOCUMENTS.
REACTORS AND INTERNAL DEVICES SHALL BE INSTALLED 5.
PLUMB AND LEVEL.
SEE THE PROJECT SPECIFIC QUOTE FOR MORE INFORMATION 6.
REGARDING SCOPE OF SUPPLY AND CORRESPONDING TERMS 
AND CONDITIONS.

FLOW METER VAULT

PORT OF ALBANY EXPANSION WWTF
BETHLEHEM, NY

DATE INITIALS DESCRIPTIONNO.
HORIZ. SCALE

1:20

VERT. SCALE
1:20

DRAWN BY
KJS

DRAWING NO.

C1.2

PROJECT NO.
21-0161

DATE
08/04/2021

DESIGNED BY
AOB

SHEET NO.

05 OF 05

DELTA TREATMENT SYSTEMS, LLC

COPYRIGHT (C) 2021 DELTA TREATMENT SYSTEMS, LLC (DTS). INFORMATION CONTAINED HEREIN IS CONFIDENTIAL AND IS THE PROPERTY
OF DTS. NO PART OF THIS DRAWING SHALL BE REPRODUCED, DISTRIBUTED, DISCLOSED, OR USED BY ANY PERSON OR ORGANIZATION, IN
WHOLE OR IN PART, WITHOUT THE PRIOR WRITTEN PERMISSION OF DTS. THIS INFORMATION IS BASED ON SPECIFIC INPUT PARAMETERS

AND IS FOR BUDGETARY OR PRELIMINARY USE ONLY. USE AND INTERPRETATION OF THIS INFORMATION AND DETERMINING
THE APPLICABILITY TO A SPECIFIC PROJECT IS AT THE SOLE DISCRETION OF THE USER AND/OR THE ENGINEER OF RECORD

A 01/25/23 KJS REV'D PER DEC COMMENTS

DB MACH 3 ULTRASONIC

FRP TANK

SECTION A-A

DISINFECTION ARRAY
4" INLET FROM UV

SENSOR w/ BRACKET
REMOVABLE FRP LID

4" OUTLET TO SURFACE
DISCHARGE OUTFALL

 4'-0" 

 6'-0" 

 4'-3 3
4 " 

 3 3
4 " 

B

B

 5'- 3
4 " 

AA

FRP CHORD WALL
w/ RECT. CUTOUT

SECTION B-B

WEIR PLATE
 V-NOTCH45

DB MACH 3 ULTRASONIC
SENSOR w/ BRACKET



L:\DOW\FOAS_Certification\Plant Scoring\Plant Scoring & Instructions.pdf 

Facility Name______________________ SPDES #_______________ Facility  Operator_________________             FOAS 100-4/95 
 
Facility phone number (___) __________ Date Completed ________ Regional Reviewer________________       Circle units/items that apply 
 

Design Flow - 3 points per MGD or part (Minimum 1 point - Maximum 50 points) 3 points x __________ MGD = __________ Flow Points  

Unit or Item Points Unit or Item Points

Preliminary Treatment (Maximum 8 points)  Phosphorus Removal (required by permit), 4K 8

Bar Screens and/or Comminutor, 1A 2 Chemical Addition for neutralization, 4L 3

Manual Grit Removal, 1B 2 Advanced Treatment Subtotal4  

Mechanical or Aerated Grit Removal, 1C 3 Disinfection (Maximum 8 points)  

Pre-aeration, 1D 2 Chlorination: 

Raw sewage or Effluent pumping, 1E 3  Gas Chlorination, 5A 5

Flow equalization basin, 1F 3 Other Chlorination, 5B 2

(Preliminary Score) Subtotal1   Dechlorination, 5C 3

Primary Treatment (Maximum 5 points) Ultraviolet, 5D 5

Primary Treatment Including: Primary Clarifiers, Imhoff tanks, 
Spirogesters, Clarigesters, Fixed Screens, and Hydroscreens, 2A

 
5 Ozonization, 5E 5

  Bromine Chloride, 5F 5

Primary Treatment Subtotal2  Disinfection Subtotal5  

Secondary Treatment (Maximum 25 points) Solids Handling / Disposal (Maximum 25 points) 

Lagoon (unaerated), 3B 3 Gravity Thickener, 6A 5

Intermittent sand filters without recirculation, 3C 3 Dissolved air floatation thickener, 6B 8

Intermittent sand filters with recirculation, 3D 5 Centrifugation, (includes all modifications) 6C 8

Aerated Lagoon, 3E 7 Aerobic Digestion, 6D 5

Trickling Filter / Biological Filter without recirculation, 3F 9 Single Stage Anaerobic Digestion (unheated), 6E 5

Trickling Filter / Biological Filter with recirculation, 3G 11 Single Stage Anaerobic Digestion (heated), 6F 8

Rotating Biological Contactors, 3H 11 Two Stage Anaerobic Digestion, 6G 10

Activated Sludge (includes all process modifications), 3I 20 Sludge Drying Beds, except vacuum assisted drying bed, 6H 3

Chemical Coagulation with rapid mix, flocculation, clarification, 3J 20 Belt Filter Press, 6I 8

Secondary Treatment Subtotal3  Plate & Frame Press, 6O 8

Advanced Waste Treatment / Tertiary Treatment (Maximum 20 points) Vacuum Filters, 6P 8

Polishing pond, 4A 2 All other dewatering units, 6J 5

Microscreens, 4B 3 Land Application, 6K 5

Intermittent sand filter, 4C 3 Composting: 

Rapid sand filter, 4D 5  Invessel, 6L 10

Activated carbon columns or beds, 4E 5  Static Pile, 6M 5

Reverse osmosis, electrodialysis, ion exchange, 4F 5 Solids Reduction (incineration, wet oxidation), 6N 15

Nitrification required by permit (Ammonia, TKN, or UOD limit):  Solids Handling/Disposal Subtotal6  

 by Activated Sludge, 4G 8 Miscellaneous 

Nitrification by other process, 4H 5 Nutrient addition (nitrogen and/or phosphorus), 7A 3

 Denitrification required by permit (Nitrate or Total Nitrogen limit):  Carbon Regeneration (onsite), 7B 10

Nitrification by Activated Sludge and Denitrification, 4I 13 Miscellaneous Subtotal7  

 Nitrification by other process and Denitrification, 4J 10 Total Score (add subtotals 1 thru 7 plus Flow Points)  

  

5

5

20

5

5

41

Marmen-Welcon Tower
Manufacturing Plant

0.0112 1

03/20/23

AFrosino
Text Box
Albany Port District Commission



L:\DOW\FOAS_Certification\Plant Scoring\Plant Scoring & Instructions.pdf 

FOAS 100-4/95 
Wastewater Treatment Plant Rating Worksheet for 

Wastewater Treatment Plant Certification (Ref: Part 650.3, 650.6) 
 
Attached is the scoring system for wastewater treatment plants in New York State. Scoring will be done to determine the 
certification grade of the chief operator and the assistant/shift operator needed at each wastewater treatment plant. The 
operator grades are divided into two designations, a number (1, 2, 3, or 4 with 1 being the lowest and 4 the highest 
grade), and the letter "A" for wastewater treatment plant operators working at facilities using the activated sludge process. 
All other treatment processes have no letter designation. 
 
The scoring system is based on types of treatment processes at the wastewater treatment plant and flow.  Generally the 
treatment unit receives points only for its designed purpose or function (example - a spare aerobic digester being 
used as a gravity thickener only receives points for an aerobic digester). Below are some basic guidelines for completing 
the scoring sheet. These guidelines are intended to cover most but not all possible options. DEC, specifically FOAS, will 
make the final determination regarding scoring questions. No additional points will be given for units/items not listed in the 
scoring system. 
 
1) Flow Scoring - Flow scoring should be based on the 30 day average design flow limit of the treatment plant.  If 

the 30 day average design flow is not known, the SPDES permit 30 day average flow limit should be used. If the 
average design flow is not known and there is no SPDES permit flow limit, flow points will be based on actual flow 
measurements - the flow points will be calculated from the maximum recorded 30 day average flow. The 
calculated flow point score should be rounded to the nearest whole number.   
Example; 3 pts x 6.4 MGD = 19.2 or 19 Flow Points. 

 
2) Raw sewage or effluent pumping - can be onsite, or offsite such as a pump station if there are no connections 

between the pump station and the plant.  
 
3) An aerated grit chamber is not a preaeration unit. 
 
4) A flow equalization basin must be a unit designed for flow equalization, not a sewer or an empty tank. 
 
5) Secondary Treatment - Secondary Clarifier scoring is included in the secondary treatment processes.  No 

additional points are given for secondary clarifiers.  
 
6) Lagoons - No double scoring for lagoons.  Example; the first lagoon is aerated and subsequent lagoons are 

unaerated, scores 7 points for the aerated lagoon, no additional points for the unaerated lagoon.   
 
7) A lagoon or pond is not an activated sludge process unless it meets the following definition; A mixture of 

wastewater and activated sludge is agitated and aerated. The activated sludge is then separated from the treated 
wastewater by sedimentation and  returned or wasted to the process as needed. 

 
8) Trickling Filters - No double scoring for trickling filters. Two trickling filters in series or parallel are 1 unit 

regardless of differences in size, media or recirculation capability. If one or more units has recirculation, the facility 
receives 11 points (TF with recirculation). 

 
9) Polishing Pond - to be considered a polishing pond, the pond must directly follow a settling unit that has sludge 

withdrawal.  Example; Two lagoons in series do not receive points for a lagoon and a polishing pond even if the 
second lagoon is unaerated.  A trickling filter followed by a secondary clarifier then a pond or lagoon will receive 
points for the polishing pond. 

 
10) Multiple Treatment Units - Two treatment units may be scored if they exist at the WWTP, (see exceptions 

above), but the maximum scoring for secondary treatment is still 25 points.  Example #1; Activated Sludge 20 
points + Trickling Filter 11 points = 31 points, would receive 25 points for secondary treatment. Example #2; 
Trickling Filter with recirculation 11 points followed by an RBC 11 points = 22 points.   

 
11) Chemical Coagulation with Rapid mix, flocculation, & clarification - To receive credit for this option, there 

must be separate rapid mix, flocculation and clarification units that are independent of primary or biological 
treatment systems. Chemical coagulation processes following biological treatment are ineligible. 

 
12) Rapid Sand Filter - any filter with backwash capability is considered a rapid sand filter. 



L:\DOW\FOAS_Certification\Plant Scoring\Plant Scoring & Instructions.pdf 

 
13) Advanced Waste Treatment, Nitrification - To get points for nitrification the WWTP must have a permit limit for 

Ammonia, TKN, or UOD. Monitoring alone does not receive the points. Credit for Nitrification is limited to one 
treatment process (activated sludge or other processes, not both).  

 
14) Denitrification points - the WWTP must have a permit limit for Nitrates or Total Nitrogen. Denitrification is limited 

to one treatment process (activated sludge or other processes, not both). 
 
15) Nitrification/Denitrification - No plant can receive points in both the nitrification and denitrification categories.  

The nitrification fraction is built into the denitrification points. 
 
16) Chemical Addition for Neutralization - To receive credit, the chemical addition must be performed for metals 

removal or be necessary to meet effluent pH limits . 
  
17) Solids Handling Aerobic Digester - To be considered an aerobic digester the unit must have a volume of at 

least 5% of the design flow of the plant and have aeration and decant capability. 
 
18) Sludge Lagoons, Sludge Holding Tanks and/or Wet hauling sludge to another facility does not receive points. 
 
19) Solids Handling - To receive points for composting or land application, it must be the primary stabilization/solids 

disposal process of the WWTP (more than 50 percent of the sludge produced by the WWTP must be composted 
or land applied) and have a valid Part 360 Permit.  Example; pilot composting projects do not receive points. 

 
20) Spray Irrigation of waste is considered the same as raw sewage or effluent pumping and receives 3 points. 

There is no double scoring for pumping. Example; Influent pumping and spray irrigation only receives 3 points not 
6. 

 
21) Miscellaneous - Nutrient addition, nitrogen or phosphorus, must have permanently installed equipment with the 

proper tanks and metering pumps to receive points. 
 
22) Out-of-Service Equipment or Equipment not being used - If a piece of equipment is at the WWTP and not 

regularly used, but is operable if needed, it does receive points.  If a piece of equipment has been abandoned, or 
disconnected from the flow scheme, or is inoperable, it does not receive points.  

 
23) Overland Treatment does not receive points. 
 
When each subtotal and the Flow Points are determined, they are all added together to reach the Total WWTP Score. 
This score, with the following table, establishes the minimum grade of Chief Operator and the Assistant/shift Operator 
needed at the WWTP. 

Total Treatment Plant Score 30 and less 31 - 55 56 - 75 76 and greater 

Grade of Chief Operator 
Required 

1/1A 2/2A 3/3A 4/4A 

Grade of Assistant/Shift 
Operator Required 

1/1A 1/1A 2/2A 3/3A 

 
If you have any questions please contact the Bureau of Water Compliance, at (518) 402-8177. 
 



PORT OF ALBANY EXPANSION SITE 
SANITARY ENGINEERS REPORT 

 

 

 

 

 

 

 

 

 

 

APPENDIX D – BUILDING PLUMBING PLANS 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



1. THESE GENERAL PLUMBING NOTES SHALL APPLY TO ALL P SERIES DRAWINGS, IN COORDINATION WITH DIVISION 22 SECTIONS, AND FRONT END (DIVISION 0 AND 1) 
REQUIREMENTS.  ALL WORK ASSOCIATED WITH THE P SERIES DRAWINGS SHALL BE COORDINATED WITH ALL OTHER TRADES TO AVOID CONFLICTS. 

2. ALL WORK SHALL BE PERFORMED IN COOPERATION WITH THE OWNER (AND/OR OWNER'S REPRESENTATIVE) AND THE ARCHITECT/ENGINEER THE CONTRACTOR 
SHALL COORDINATE ALL WORK WITH THE CONSTRUCTION SCHEDULE ESTABLISHED BY THE OWNER AND ARCHITECT, AND SHALL IMMEDIATELY REPORT ANY DELAYS 
IN MATERIALS RECEIPT INCLUDING CIRCUMSTANCES CAUSING DELAYS.

3. CONTRACT DRAWINGS FOR THE PLUMBING WORK ARE DIAGRAMMATIC, INTENDED TO CONVEY THE SCOPE OF WORK AND TO INDICATE THE GENERAL
ARRANGEMENT AND APPROXIMATE LOCATION OF EQUIPMENT, PIPING, AND ACCESSORIES.  THE INSTALLING CONTRACTOR SHALL BE RESPONSIBLE FOR CHECKING 
AND VERIFYING ALL CONDITIONS, DIMENSIONS, AND LOCATIONS PRIOR TO BIDDING PROJECT. CHECK PROJECT DRAWINGS PRIOR TO INSTALLATION FOR 
INTERFERENCES WITH OTHER TRADES. SHOULD THE CONTRACTOR FIND SUCH INTERFERENCES, THE CONTRACTOR IS RESPONSIBLE FOR COORDINATING HIS WORK 
WITH OTHERS. THE OWNER RESERVES THE RIGHT TO MAKE REASONABLE CHANGES PRIOR TO ROUGH-IN WITHOUT ADDED EXPENSE. DIMENSIONS INDICATED ARE 
SUBJECT TO VERIFICATION OF EXACT SITE CONDITIONS AT THE TIME OF INSTALLATION.
• THE CONTRACTOR SHALL INSTALL ALL PIPING, EQUIPMENT, FIXTURE, ETC. IN A WORKMAN MANNER WITH QUALIFIED PLUMBERS.

4. ALL PLUMBING WORK SHALL BE INSTALLED PER LOCAL PLUMBING CODE, HEALTH CODE, FIRE CODE, ENERGY CONSERVATION CODE, AND BUILDING CODE.  ALL 
WORK SHALL COMPLY TO ACCORDANCE OF LOCAL, STATE AND FEDERAL REGULATIONS AND OTHER AUTHORITIES HAVING JURISDICTION.  

5. CONTRACTOR RESPONSIBLE FOR PAYING FOR ALL FEES ASSOCIATED WITH OBTAINING PERMITS, INSPECTIONS, ETC.

6. THE PLUMBING CONTRACTOR SHALL BE LICENSED IN THE LOCAL JURISDICTION PRIOR TO BIDDING ON PROJECT. CONTRACTOR TO CONTACT CITY/TOWNSHIP TO 
VERIFY LICENSE TO ENSURE THEY ARE CURRENT.

7. ALL PLUMBING EQUIPMENT SHALL BE INSTALLED PER MANUFACTURER RECOMMENDATIONS.  ANY CONFLICTS WITH INSTALLATION AND MANUFACTURER 
RECOMMENDATIONS SHALL BE REPORTED TO ENGINEER.

8. CUTTING AND PATCHING - ALL NOTES BELOW HOLD THE COMMON CONDITION "UNLESS OTHERWISE NOTED". 
• FOR NEW CONSTRUCTION: ALL CUTTING AND PATCHING THROUGH ALL WALL, CEILING, ETC. SHALL BE PROVIDED BY PLUMBING CONTRACTOR IN 

COORDINATION WITH THE GENERAL WORK.  ALL PAINTING AND FINISHING SHALL BE DONE BY GENERAL CONTRACTOR.  PLUMBING CONTRACTOR SHALL BE 
RESPONSIBLE TO COORDINATE WITH GENERAL CONTRACTOR.

• OPENINGS MADE POST-FINISH: IF AN OPENING IS REQUIRED IN A FINISHED SURFACE, AFTER COMPLETION, DUE TO LACK OF COORDINATION OR PROPER 
SCHEDULE MAINTENANCE, THE PLUMBING CONTRACTOR SHALL BE RESPONSIBLE FOR ANY CUTTING AND PATCHING REQUIRED TO FINISH SPECIFIC PLUMBING 
WORK AND RESTORE THE FINISHED SURFACE TO PREVIOUS CONDITION.